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TEST REPORT

Deneyi Talep Eden/Firma . LINK YAPI SAN.VE TIC.A.S
(Ads,Adresi,Sehir vb.) (GOSB 1000 SOK.NO: 1016 CAYIROVA/GEBZE Gebze-K OCAELT)
Requesting/Customer
(Name,Adress,City eic.)
Deney Talep Tarihi/No +03.02.2020 /382578
Order Date / No
Numunenin Tanimi . 574496, Metalik Malzemeler, , ,-, -, 16.00 adet
(No,Cins, Marka, Tip, Tiir, Model vb,)
Sample Description(No, Type Mark Model 574496, Melallic Materials,.,,, 16,00 item
efc.)
Numune Kabul Tarihi 3 03.02.2020
Test Item Receipt Date
Deneylerin Yapildig: Tarih : 03.02.2020 - 04.02.2020
Date of Test — . .
Uygulanan Standard / Metod . Ilgili standardlar miiteakip sayfalarda verilmistir.
Applied Standard/Method The standards were given in the next pages.
15

Raporun Sayfa Sayisi
Number of pages of the report

Agiklamalar :

Remarks

Tark  Akreditasyon  Kurumu(TURKAK) deney raporlarmin  taninmast  konusunda Avrupa  Akreditasyon  Birligi(EA) ve Uluslararast
Laboratuvar Akreditasyon Birligi(ILAC) ile kargilikl( taninma antlasmasini imzalamstir,

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reporits,

Deney velveya olgim sonuglari, genisletilmis olgum belirsizlikleri (olmasi halinde) ve deney metodlan bu raporun tamamlayici kismi olan
takip eden sayfalarda verilmistir.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the
following pages which are part of this report.

Numune misteri tarafindan alinmustir, bu rapordaki sonuglar numunenin teslim alindifs hali igin pgecerlidir Bu rapor ozel deney talebine istinaden
dizenlenmis olup, Standartlara Uygunluk Belgesi niteliginde degildir. Partiyi temsil etmez, Piyasa Gozetim ve Denetim Faaliyetlerine esas olusturmaz, ilan,
reklam ve ihalelerde 6102 sayili Tiwk Ticaret Kanunu’nun 54. Ve 55. Maddelerinde yer alan haksiz rekabet hitkimlerine aykmihk teskil edecek gekilde
kullarulamaz. 86z konusu hususlara aykir1 harcket edilmesi halinde hukuki ve cezai agidan TSE sorumlu tutulamaz,

The sample was iaken by the customer and the resulls in this report are valid for the staius of the sample being received. This report has been prepared in
accordance with the request for special fests and is not qualified as a Certificate of Conformity fo Standards. It does not represeni the party, does not
constitite a basis for Market Swrveillance and Audit Activities, and cannot be used in adverti. and tenders in contradiction with the
provisions of unfair competition in Articles 54 and 35 of the Turkish Commercial Law No. 6102. TSE cannot be held responsible in case of violation of

these issues in legal and criminal terms

Miihiir -/ Tarih Deney Sorumlusu

Seal _——Dare.," Person in charge of tests

(o X ALALITEN /'.U’ % '
d X AR

Fatih CEYLAN
Boliim Sorimlusu
Division [Head

Bu rapoi, sadece deneyi yapilan numune igin gegerlidir ve “Uriin Belgesi” yerine ge¢mez

J J
Bu rapor, hazirlayan laboratuvarin yazili izni olmadan kismen ku&alnmp gogaltilamaz, [mzasiz ve milhiitsiiz raporlar gefersizdir
This test report shall not be reproduced other than in full except with the writien pernussion of the lahoratory. Test veporis without wgmmukand seal are not valid.

This test report represenis only tested sumple(s), and shall not be used as Product Certificate
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@ TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI MAKINA LABORATUVARI

HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

BASMA (PUNCH) DENEY SONUCLARI/PRESS (PUNCH) TEST RESULTS

AB-0001-T

513980

02-20

Emniyetli Yiik
(Emniyet Faktorii: 2)
Test Yiki
Safety Load
Numune (Safety Factor: 2) Test Load Sonug
Sample (N) (N) Result
KYM4 MAXI 11.332 22.664
LKYM SMART 670 1.340
LKYM MINI 670 1.340
LKYM MIDI 2.600 5.200
LKYM MAXI 7.780 15.560 Deney sonucunda kayar mekanizmanin
galigtigy gorillmiistiir.
MKYM MINI o0 1.340 At the end of the test it has been
observed that the sliding mechanism

MKYM MIDI 2.600 5.200 works.
MKYM MAXI 7.780 15.560
PMKY MINI 670 1.340
PMKY MIDI 2.600 5.200
PMKY MAXI 7.780 15.560
DENEYE AiT BILGILER BOYUT OLCUM CiHAZI1 DENEYE AIT BILGILER
INFORMATION ABOUT THE TEST DIMENSION MEASUREMENT DEVICE INFORMATION ABOUT THE TEST
Adi Cekme, Basma ve Yorulma Adi Kumpas Deney Tarihi 03/02/2020
Name Tensile, Pressure and Fatigue Name Caliper Test Date

O Instron 100kN Servohidrolik/ Uygulanan Standard

Instron 100kN Servohydraulic Applied Standard
Marka X Instron 600kN Elektromekanik/ Markast

) (J MITUTOYO (50 mm Deney Metodu

Trademark Instron 600kN Electromechanics Trademark Dijitall MITUTOYO 150 mm - /\):Iethod
Kapasite [ nstron 1000kN Servohidrolik/ Kapasite Bigilal
Capacity Instron 1000kN Servohydraulic Capacity [ MITUTOYO 200 mm Ottam Stcakligs e
Tip ] DMG 600kN Hidrolik/ DMG Tip B‘.J‘Fflf MITUTOYO 200 mm | Ambient Temperature
Type 600kN Hydraulic Type g

{3 DMG 2000kN Hidrolik/ DMG Operator Yusuf AMIL

2000kN Hydraulic Operator

J"‘I

LAB-D-FR-36/22-07-2019-5
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@ TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI MAKINA LABORATUVARI

HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

CEKME DENEY SONUCLARIVTENSILE TEST RESULTS

AB-0001-T

513980

02-20

INFORMATION ABOUT THE TEST

DIMENSION MEASUREMENT DEVICE

Emniyetli Yiik
Numune (Emniyet Faktorii: 2) Sonug
Test Yiikii
Sample Safety Load Result
(Safety Factor: 2) Test Load
(N) (N)
KYM4 MAXI 4.000 8.000
LKYM SMART 670 1.340 Deney sonucunda kayar mekanizmanin
calistigi gérilmistiir.
LESEE MR G0 Sopl At the end of the test it has been
observed that the sliding mechanism
LKYM MIDI 1.500 3.000 frons:
LKYM MAXI 3.400 6.800
DENEYE AiT BILGILER BOYUT OLCUM CiHAZI DENEYE AiT BILGILER

INFORMATION ABOUT THE TEST

2000kN Hydraulic

Adi Cekme, Basma ve Yorulma Adi Kumpas Deney Tarihi 03/02/2020
Name Tensile, Pressure and Fatigue Name Caliper Test Date
3 Instron 100kN Servohidrolik/ Uygulanan Standard )
Instron 100kN Servohydraulic Applied Standard
X stron 600kN S —_
; i eney Metodu
l]\ﬂflatcli(a i E}ek:;omek;mﬂ Instron 600kN I]\W/Iar;'(am - [J MITUTOYO 150 mm R e N
rademar: ectromechanics radema Dijital/ MITUTOYO 150 mm
Kapasite O Instron 1000kN Kapasite Digital Ortam Stcakha
Capacity g:z(o);m‘iirg;lgc[nstron 1000kN Capacity (] MITUTOYO 200 mm Ambient Temperature 23 °C
Tip 4 Tip Dijital/ MITUTOYO 200 mm
Type [J DMG 600kN Hidrolik/ DMG | Type Lz
600kN Hydraulic )
o iy Yusuf AMIL
[0 DMG 2000kN Hidrolik/ DMG Operator

LAB-D-FR-36/22-07-2019-5




TSE DENEY ve KALIBRASYON MERKEZI BASKANL[G[ MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

AB-0001-T

513980

02-20

KYM4 MAXI
Kayar Yatak / Sliding Frame

Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
KYM 4 MAXI 11.332 N 22.664 N
KYM 4 MAXI -4.000 N -8.000 N
(+) : Basma/ Punch
(-) : Cekme / Tensile
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TSE DENEY ve KALIBRASYON MERKEZI BASKANLICI MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI 7EST RESULTS

AB-0001-T

513980

02-20

LKYM SMART
Kayar Yatak / Sliding Frame
Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
N
LKYM SMART 670 N 1.340 N
LKYM SMART -670N -1.340N
(+) : Basma / Punch
(-) : Cekme / Tensile
1 2 3 4 5 & 7
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@ TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI MAKINA LABORATUVARI 513980

HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

02-20

LKYM MINI
Kayar Yatak / Sliding Frame

Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
LKYM MINI 670 N 1.340 N
LKYM MINI -670 N -1.340N
(+) : Basma / Punch
(-) : Cekme / Tensile
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MUAYENE - DENEY SONUCLARI TEST RESULTS

TSE DENEY ve KALIBRASYON MERKEZI BASKANL[C[ MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

AB-0001-T

513980

02-20

LKYM MIDI
Kayar Yatak / Sliding Frame
Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiki
Numune
Safety Load Test Load
Sample (Safety Factor. 2)
(N)
(N)
LKYM MIDI 2.600 N 5200 N
LKYM MIDI -1.500 N -3.000N
(+) : Basma/ Punch
(-) : Cekme / Tensile
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TSE DENEY ve KALIBRASYON MERKEZi BASKANL[(;I MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

LKYM MAXI
Kayar Yatak / Sliding Frame

AB-0001-T

513980

02-20

Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
LKYM MAXI 7.780 N 15.560 N
LKYM MAXI -3.400 N -6.800 N
(+) : Basma / Punch
(-) : Cekme / Tensile
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@ TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI MAKINA LABORATUVARI 513980

HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

02-20

MKYM MINI
Kayar Yatak / Sliding Frame
Emniyetli Ytk
(Emniyet Faktorii: 2) Test Yiikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
N)
MKYM MINI 670 N 1.340 N
(+) : Basma/ Punch
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AB-0001-T

@ TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI MAKINA LABORATUVARI

HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY 513980

MUAYENE - DENEY SONUCLARI TEST RESULTS .

MKYM MIDI
Kayar Yatak / Sliding Frame
Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiiki
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
MKYM MIDI 2.600 N 5200 N
(+) : Basma/ Punch
I 2 3 4 5 & 7
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TSE DENEY ve KALIBRASYON MERKEZi BASKANLIGI MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

AB-0001-T

513980

02-20

MKYM MAXI
Kayar Yatak / Sliding Frame
Emniyetli Yiik
(Emniyet Faktorii: 2) Test Ykl
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
MKYM MAXI 7.780 N 15.560 N
(+) : Basma/ Punch
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TSE DENEY ve KALIBRASYON MERKEZ{ BASKANLIG[ MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

PMKY MINI
Kayar Yatak / Sliding Frame

AB-0001-T

513980

02-20

Tne dawgt = na e, & - NA YAR LTI el may ot e uzedar @pad

Emniyetli Yk
(Emniyet Faktorii: 2) Test Yiikii
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
N
(N)
PMKY MINI 670 N 1.340 N
(+) : Basma / Punch
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TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

MUAYENE - DENEY SONUCLARI TEST RESULTS

PMKY MIDI
Kayar Yatak / Sliding Frame

AB-0001-T

513980

02-20

Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiiki
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N
PMKY MIDI 2.600 N 5200N
(+) : Basma/ Punch
| 2 3 4 5 & 7
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MUAYENE - DENEY SONUCLARI TEST RESULTS

TSE DENEY ve KALIBRASYON MERKEZI BASKANL((}I MAKINA LABORATUVARI
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY

AB-0001-T

513980

02-20

PMKY MAXI
Kayar Yatak / Sliding Frame
Emniyetli Yiik
(Emniyet Faktorii: 2) Test Yiiki
Numune
Safety Load Test Load
Sample (Safety Factor: 2)
(N)
(N)
PMKY MAXI 7.780 N 15.560 N
(+) : Basma / Punch
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AB-0001-T
TSE DENEY ve KALIBRASYON MERKEZI BASKANLIGI MAKINA LABORATUVARI 513980
HEADSHIP OF TSE TEST and CALIBRATION CENTER MECHANICS LABORATORY
02-20
MUAYENE - DENEY SONUCLARI TEST RESULTS
*CEKME DENEYI SONUCLARI TENSILE TEST RESULTS
Kop. Uzm.
Cekme Day. Akma Day. Rupture Extension
Tensile Strength Yield Strength A (%)
Rm Rp 0,2 Std. >2,5 <3
(N/mm?) (N/mm?) (En az /Minimum 21)
Std. >3 <100 Std. <16 Std. >3 <40
Numune 360-510 En az /Minimum 235 (En az /Minimum 26)
Sample
Slgiim Belirsizligi Olgiim Belirsizligi Olgiim Belirsizligi
Deney Olgiim o z1igi Deney Olgiim ( lLe)l zlig Deney Olglim & g
Sonucu Sonucu Sonucu
Measurement Measurement Measurement
Test , Test . Test .
Result Uncertainty Result Uncertainty Result Uncertainty
() (+) &)
t: 2 mm 425
S235JR Sac 372,50 5,25 312 4,05 ’ 2,25
Malzeme
t: 2,5 mm 3875
S235JR Sac 448,11 5,90 380 493 ’ 2,00
Malzeme
t: 3 mm
S235JR Sac 372,32 4,86 263 3,41 44.5 2,25
Malzeme
t: 4 mm
S235JR Sac 360,42 4,58 260 3,37 39 2,00
Malzeme
DENEYE AIT BILGILER BOYUT OLCUM CiHAZI DENEYE AIT BILGILER
INFORMATION ABOUT THE TEST DIMENSION MEASUREMENT DEVICE INFORMATION ABOUT THE TEST
Adi Cekme, Basma ve Yorulma Adi Kumpas Deney Tarihi 03/02/2020
Name Tensile, Pressure and Fatigue Name Caliper Test Date
[ Instron 100kN Servohidrolik/ Uygulanan Standard
Instron 100kN Servohydraulic Applied Standard TS EN ISO 6892-1
X nstron 600kN
Elektromekanik/ /nstron 600kN Markasi
_ & MITUTOYO 150 mm Deney Metodu
Marka Electromechanics Trademark Dijital/ MITUTOYO 150 mm Test Method A
Trademark Dicital
Kapasite O Instron 1000kN Kapasite L
%ap acity g:;:;zl(j;:;l;l;{clnsrron OGN Capacity [J MITUTOYO 200 mm Ortam Sicakligt 23 °C
TyI;)e 4 Tip Dijital/ MITUTOYO 200 mm Ambient Temperature
O DMG 600kN Hidrolik/ DMG | Type Digital
600N Hydraulic
[JJ DMG 2000kN Hidrolik/ DMG 8"2‘;25‘;2 Yusuf AMIL
2000kN Hydraulic &

Not Firma tarafindan beyan edilen t: 2 mm, t: 2,5 mm, t: 3 mm ve t: 4 mm S235JR Sac Malzemelerinin TS EN 10025-
2:2019 standardina gore yapilan degerlendirme neticesinde ¢ekme deneyi bakimindan ile S235JR oldugu goriilmiistiir.

Note: As a result of the evaluation made according to the TS EN 10025-2: 2019 standard, S235JR sheet materials t: 2mm,
t:2.5mm, t: 3mm and t: 4mm declared by the company were found to be S235JR according to tensile test results.

(*) ile belirtilen metot akreditasyon kapsamindadir./ Test .im*_.‘}l@:_d-";i-{uca’:r_i.\'.
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